O IDB

Inter-American
Development Bank

Environmental, Health, Safety,
and Social Management of Green
Hydrogen in Latin America and the

Caribbean:
A scoping study

Chiara Signoria
Marco Barlettani




O IDB

Inter-American
Development Bank

Environmental, Health, Safety,
and Social Management of Green
Hydrogen in Latin America and the
Caribbean:

A scoping study

Chiara Signoria
Marco Barlettani

Inter-American Development Bank
Environmental and Social Solutions Unit

April 2023



Cataloging-in-Publication data provided by the
Inter-American Development Bank
Felipe Herrera Library

Signoria, Chiara.

Environmental, health, safety, and social management of green hydrogen in Latin America and the
[...]
13 ISI, FRAUNHOFER INSTITUTE FOR SYSTEMS AND INNOVATION RESEARCH. Opportunities and challenges when importing green hydrogen and synthesis
products. [Online] 2020




S

It should be considered if and at which level the development of the GH value chain shall also support
decarbonization of the host country’s economy, ensuring achievement of a minimal set of results in the
jurisdiction.

A second aspect of potential concern is that, based on still uncertain data, hydrogen released into the
atmosphere by leakages may increase the lifetime of methane, increasing climate effects and depletion of
the ozone layer. Thus, when used on a large scale, it is important that hydrogen does not leak significantly
into the atmosphere.

8.2.2. Resilience to Water Stress

GH electrolysers fed with freshwater may be potentially impacted by water scarcity caused by climate
change. However, in case of increased water stress, operation of freshwater-fed GH electrolysers may also be
impacted by competition over water use, development of opposition among populations, and, potentially,
by modifications of water management regulations (transitional risk).

To control risk, it is important:

To ensure proper water management, as indicated in Section 8.3, below; and
To ensure proper stakeholder engagement and listening to community needs, as indicated in
Section 8.9.

8.2.3. Resilience to Sea Level Rise

Coastal facilities are among the most vulnerable to climate change and, specifically, to sea level rise.
Resilience of projects to sea level rise and sea level surge due to extreme meteorological events, including
port and harbors for the shipping of ammonia and methanol, shall be ensured. The figure below shows
forecasted sea level rise, as reported in the IDB guideline, The Regulation of Public Utilities of the Future in
Latin America and the Caribbean.




S

N A Ay
N NN

SeaLevel Increment

RCP 6.0 (medium)
2040 horizon

Increment (cm)

I 20.01-21.42

19.01-20.00
18.01-19.00

[ 16.83-18.00

1,000

Access to clean water and sanitation are recognized as a universal human right by the United Nations,
and the lack of access to safe, sufficient, and affordable water, and sanitation and hygiene facilities is
acknowledged to have “.. [a] devastating effect on the health, dignity and prosperity of billions of people, and
has significant consequences for the realization of other human rights. People are rights-holders and States are
duty-bearers of providing water and sanitation services. Rights-holders can claim their rights and duty-bearers
must guarantee the rights to water and sanitation equally and without discrimination.”™*

14 From the UN Water Portal. Available at https://www.unwater.org/water-facts/human-rights/ (last access 23/11/2021).



https://www.unwater.org/water-facts/human-rights/

S

In Annex V, an overview is presented on the status of water resources in the LAC region, informed by the
latest available information on climate change and how it will affect the region and its water resources over
time. The latest available aggregated data have been used (for the year 2015) for regional statistics, while
for the sample of countries considered within this study, the reference year is 2018 (the latest available data
on the FAO portal, AQUASTAT.)

This section illustrates challenges connected with potential conflicting interests in water use for different
purposes, including GH production.

8.3.1. Water Use in Green Hydrogen Production

The consumption of electrolysers in the range of 100 -1,000 MW is equivalent to the domestic consumption
of a city of approximately 3,800-38,000 inhabitants located in the LAC region (in the literature, there are
different assessments of the number of inhabitants equivalent to an electrolyser, that span from lower
numbers up to nearly double what are reported here; the data here suggest it is regionally referred, based
on average water consumption of LAC inhabitants).

When the full life cycle assessment of the GH value chain is considered, it is observed that the highest water
consumption is upstream, and it is highest when the electrolyser is coupled with PV'> (IRENA (4)). Currently,
water consumption for green hydrogen from PV varies between 22 and 126 kg of water per kg of hydrogen,
depending on solar radiation, as well as the PV plant’s lifetime and silicon content of the panels'® (61).
Furthermore, most downstream applications for hydrogen require it to be combusted or pumped through a
fuel cell, which converts hydrogen gas into electricity and water. While most water can be recovered, it is not
generally returned to the original body of water and should be treated as consumed.

8.3.2. Case Study: Water Demand to Meet National Strategy Goals in Chile

According to the Green Hydrogen National Strategy of Chile (14), published in November 2020, the country
will have:

5 GW of electrolysis capacity operating and under development by 2025
200 kton/year from production of GH in at least two hydrogen valleys in Chile by 2025
25 GW from production of GH via electrolysis by 2030, i.e., almost 3,000,000 t/y of GH'’

15 International Renewable Energy Agency, Abu Dhabi. IRENA Green Hydrogen Cost Reduction: Scaling up Electrolysers to Meet the 1.5°C Climate Goal. 2020.
ISBN: 978-92-9260-295-6.

16 Renyuan Li, Yusuf Shi. Photovoltaic panel cooling by atmospheric water absorption-evaporation cycle. https://repository.kaust.edu.sa/handle/10754/662817:
Nature Sustainability, 2020. DOI 10.1038/s41893-020-0535-4

17 Assuming 55 kWh per kg of hydrogen (see Section 3) and an actual production of electrolyser in the range of 75% of the equivalent full capacity.




S

Given these ambitious goals, it is worth posing the question of how much water the country would actually
need to meet its GH production targets. For the purpose of this study, a water demand of 20-liter H,O per
Kg H, is considered, accounting for consumption by electrolysis and auxiliary units only.

It is therefore inferred that Chile is set to consume about 4,000,000 m3/y of water by 2025 and almost
60,000,000 m*/y by 2030 if the country wants to reach its GH production targets.

According to the latest available data, the country’s total water withdrawal is in the range of 32.7 billion
m?; therefore, water demand for GH production by 2030 will be in the range of 0.2% and 0.22% of the
overall current water demand of the country and for agricultural uses only, respectively, a quota apparently
almost negligible at the country level, approximately 5% of current withdrawal for municipal uses and 4%
of industrial uses.

Although the figures reported above appear reassuring, it should be kept in mind that water is a “local”
resource: even if the water demand averaged at country level appears limited, water stress caused by large-
scale GH on the local watershed may be (extremely) significant.

8.3.3. Aspects of Concern for a GH Sectoral Guideline

Three aspects are considered relevant with reference to provisions of ESPS3 with respect to resource and
water management:

Use of freshwater shall be avoided to the furthest extent possible. The alternative use of seawater
shall be encouraged. Potential impacts of using seawater are analyzed in paragraph 8.4.1, below
In case the use of freshwater cannot be avoided, it should be limited as far as possible
Sustainability of the impacts of freshwater consumption shall be analyzed, taking into consideration
the shared uses of the resource.

Actual water demand for hydrogen electrolysis also depends on the selected cell option and overall plant
configuration. Specific water consumption (water demand per kg of H,) should be considered a primary
environmental KPI for GH production.

Within the framework of this study, it was not possible to fix a target related to the KPIs, as the technology
is still under development and actual operation data are not yet completely available. The possibility to fix
targets may be further analyzed in the phase of preparation of the GH sectoral guideline.

The guideline shall include provisions for completion of a BAT gap analysis to ensure that the plant is
designed with state-of-the-art techniques to reduce water demand.




S

Assessment of sustainability of water demand for GH plants shall be assessed on a case-by-case basis,
through the application of tools designed to study shared uses of water resources. The analysis shall
include:

A high-level assessment of water management at watershed scale, that can be performed in the
project planning phase and SESA preparation

A more detailed study at the local level, to be completed either in the project concept phase (within
the SESA) or in the EIA preparation phase for the electrolyser plant.

The sustainability of water withdrawal can be assessed using tools designed for Integrated Water Resource
Management (“IWRM”), mentioned in Section 6, and forecasting models, which factor in both the current
level of water stress and the medium/long-term effects of climate change that may worsen conditions.

8.4.1.Brine Discharge from Electrolysers

Discharged brine as a by-product of seawater desalination will have approximately twice the concentration
of ambient seawater, and will contain: (i) additives, i.e., anti-scalants (polyphosphates, polymers),
coagulants (ferric sulfate, ferric chloride), and sodium bisulfite, used as a membrane preservative; (ii)
pre-treatment and post-treatment backwash water containing concentrated wastes (in particular,
suspended solids, which may lead to increased turbidity and ferric waste); and (iii) cleaning solutions
used for maintenance of membranes and during pre-treatment (both organic and inorganic cleaning).

Desalination of brackish water entails mainly the reduction of chloride or nitrate concentrations. Output
of concentrated brine will have salinity levels approximately corresponding to a third or a half of that
of ambient seawater and will contain (i) nitrogen due to the high recovery rate and the high raw nitrate
concentration, and (ii) additives, i.e., antiscalants (polyphosphates, polymers).

There are several alternatives for brine disposal, and the choice among them depends mainly on: (i)
location of the desalination plant, (ii) type of plant, and (iii) costs associated with brine disposal.

Of the above-mentioned alternatives, the most common methods are discharge into the sea (41% of
cases), disposal into sewers (31% of cases), deep well injections (17%), and evaporation ponds (2%).




S

In general, brine management is very important when analyzing the viability of a desalination plant
since a large part of the project budget is determined by the final make-up of the brine, and technologies
that will be necessary to dispose it properly: between 5 and 33% of the total cost of the process is usually
related to brine disposal, depending on the features and volume of the brine, disposal option, and the
level of brine treatment before disposal.

Prior to discharging brine, treatment should always be considered to reduce the direct potential impact
on the environment. Currently, the following options for brine management and disposal exist:

Deep well injection Irrigation of plants tolerant to high salinity
Evaporation ponds Reusing the brine

Discharge into surface water bodies Zero liquid discharge

Disposal into municipal sewers Aquaculture

Concentration into solid salts (e.g. salt Application in soils

harvesting and on-site generation of sodium

hypochlorite)

Potential impact can be minimized and regulated by treatment and recycling technologies, by limiting
concentration values of brine at the discharge point, as well as by imposing concentration values within
a prescribed circular mixing zone in coastal waters via outfall design.

Given the above, when choosing the site for constructing a green hydrogen production plant equipped
with a desalination plant, as well as in determining the best technical solution to manage brine discharge,
it will be essential to complete related impacts assessments.

It is recommended to include the following within the sectoral GH guideline:

Provisions for the completion of a BAT gap analysis to ensure that the plant is designed considering
state-of-the-art techniques to reduce impacts of brine discharge

Environmental KPIs in terms of both emission limits and environmental standards (in terms of an
acceptable increase of salinity of the receiving body, as regulated in some jurisdictions as already
shown in Section 6 above).

However, it should be stressed that environmental standards included in national regulations are mostly
based on environmental sensitivity of ecosystems present within the jurisdiction, that could be rather
different from those present in LAC coastal areas. Therefore, regional characteristics should be factored
into the definition of environmental standards applicable to LAC.

A detailed analysis of effects of brine discharged to different ecosystems and organisms is reported
within Management of Brine Discharges to Coastal Waters: Recommendations of a Science Advisory Panel,
reported in Annex IV (58).




S

With respect to ammonia plants, the IFC EHS guidelines on inorganic compounds state that plant
discharges, during normal operation, may occur due to process condensates or due to scrubbing of
waste gases containing ammonia and other products. Recommended measures to prevent, minimize,
and control effluents from ammonia plants include the recovering of ammonia absorbed from purge and
flash gases in a closed loop system so that no aqueous ammonia emissions occur.

8.4.2. Wastewater from Ammonia and Methanol Plants

For methanol plants and according to European regulations, the BAT to reduce wastewater volume, the
pollutant loads discharged to suitable final treatment (typically biological treatment), and emissions
to water, is to use an integrated wastewater management and treatment strategy that includes an
appropriate combination of process-integrated techniques, techniques to recover pollutants at source,
and pre-treatment techniques.

The table below shows the emission limits considered BAT by the European Commission as reported
within the BAT Reference Document (“BREF”) on common wastewater treatment systems (62).

Parameter BAT-AEL (yearly average) Conditions
Total organic carbon (TOC) (') (3) 10-33mg/1 () (*) () (6) The BAT-AEL applies if the emission
exceeds 3,3 t/yr.
Chemical oxygen demand (COD) (') (3 30-100 mg/1 () (*) () (%) The BAT-AEL applies if the emission

exceeds 10 t/yr.

Total suspended solids (TSS) 5,0-35mg/l () (8 The BAT-AEL applies if the emission
exceeds 3,5 t/yr.

(") No BAT-AEL applies for Biochemical Bxygen Demand (BOD). As an indication, the yearly average BOD, level in the effluent from a biological waste water
treatmente plant will generally be < 20 mg/I.
(?) Either the BAT-AEL for TOC or the BAT-AEL for COD applies. TOC is the preferred option because it’s monitoring does not rely on the use of very toxic
compounds.
(%) The lower end of the range is typically achieved when few tributary waste water streams contain organiz compounds and/or the waste mostrly contains
easily biodegradable organic compounds.
(*) The upper end of the range may be up to 100 mg/I for TOC or up to 300 mg/| for COD, both as yearly averages, if both of the following conditions are
fulfilled:

- Condition A: Abatement efficiency = 95% as a yearly average (including both pretreatment and final treatment).

- Condition B: If a biological treatment is used , at least one of the following criteria is met:

- Alow-loaded biological treatment step is used (i.e. < 0,25 kg COD/kg of organic dry matter of sludge). This implies that the BOD, level in the
effluent is < 20 mg/I.
- Nitrification is used.

(5) The upper end of the range may not apply if all of the following conditions are fulfilled:

- Condition A: Abatement efficiency = 95% as a yearly average (including both pretreatment and final treatment).

- Condition B: The influent to the final waste water treatment shows the following characteristics: TOC > 2 g/l (or COD > 6g/I) as a yearly average and a